AARDVOLF

Téng sb to: 36.
Ngay ban vé: 10-9-2013.
Ngay giao: 10-9-2013.

ASSEMBLY DIAGRAM (FB 4 - 4800)

PARTS LIST
No. Code Name Part Qty
1 FB4-01 |Fixed Frame 1
2 FB4-02 |Clamping Bar 2
3 FB4-03 |Washer M20 6
4 FB4-04 |Hexagon Socket Head Cap Screw M20 x 45 2
5 FB4-05 |Sliding Flange 1
6 FB4-06 |Locking Pin 2
7 FB4-07 |Hexagon Socket Head Cap Screw M20 x 60 4
8 FB4-08 |Hexagon Socket Head Cap Screw M10 x 30 2
9 FB4-09 |Beta cotter pin 5 for pin 24 2
10 | FB4-10 |BallD10 1
11 FB4-11 |Locating Compression Spring 1
12 | FB4-12 |Hexagon socket set screws with flat point M12 x 10| 1
13 | FB4-13 |Inside Tube 1
14 | FB4-14 |Locking Pin D24 x 75 1
15 | FB4-15 |Loking Pin With Handle 1
16 | FB4-16 |Locating Extension Spring1 1
17 | FB4-17 |Support Leg 1
18 | FB4-18 |Nut M10 2
19 | FB4-19 [Washer M10 4




